

## 质量报告单

### CERTIFICATE OF ANALYSIS

品名 PRODUCT	1,4-二亚硝基苯 1, 4-Dinitrosobenzene	CAS	105-12-4
批量 QUSNTITY	5000kg	批号 BATCH NO	20230304
生产日期 MANUFACTRE DATE	2023.03.04	报告日期 REPORT DATE	2023.03.15
检测项目 Item	检测标准 Inspection Standard	检测结果 Results	
外观 Appearance	潮湿固体（用约30%的二甲苯润湿）： 棕黄色粉末 Moistened with ca.30% Xylene; Brownish-yellow powder	Conforms	
鉴别 Identification	H-NMR	Conforms	
含量 Assay(HPLC)	≥95%	96.32%	
固含量（大约） Solid Conetent(Approx.)	70%Dry basis+30% Xylene	70%	
干燥失重(大约) Loss on drying (Approx.)	Drying and weighing method	30%(Xylene content)	
检测结果 Conclusion	符合 Conforms		
复核 Supervisor	Feng Miao	检验 Inspector	Jun Wu

质检负责人: Ryan Huang  
CHIEF OF Q.C.DEPT

